
ORIGINAL PAPER

Waste and Biomass Valorization
https://doi.org/10.1007/s12649-024-02812-w

Albert Magrí and Emma Company contributed equally to this work.

	
 Albert Magrí
albert.magri@udg.edu

Emma Company
emma.company@udg.edu

Moises Farrès
mfarres@grangesterragrisa.es

Jordi Ferrer
comercial@depurtech.com

Elena González
elena.gonzalez@irta.cat

Francesc Domingo
francesc.domingo@irta.cat

Jesús Colprim
jesus.colprim@udg.edu

1	 LEQUIA, Institute of the Environment, University of Girona, 
Campus Montilivi, Carrer Maria Aurèlia Capmany 69, 
Girona, Catalonia E-17003, Spain

2	 Granges Terragrisa SL, Paratge de La Gleva, Camí de 
Burrissola s/n, Les Masies de Voltregà (Barcelona),  
Catalonia E-08508, Spain

3	 Depurtech, Polígon Industrial de les Goules, Carrer de la 
Fusteria 22, Tona (Barcelona), Catalonia E-08551, Spain

4	 Sustainable Field Crops Program, IRTA - Mas Badia, 
Institute of Agrifood, Research and Technology, La Tallada 
d’Empordà (Girona), Girona, Catalonia E-17134, Spain

Abstract
Simultaneous recovery of phosphorus (P), potassium (K), and magnesium (Mg) as precipitated phosphate salt (PPS) was 
assessed (K-struvite and hazenite included) in a pig farm downstream a nitrification-denitrification unit. The precipitation 
process was addressed using denitrified effluent (DE) and waste sludge (WS) purged from the bioreactor. For DE, the 
inherent unbalanced Mg:K:P molar ratio (1.4:9.5:1.0; 1.6 g K/L) led to poor K recovery (≤ 15%) if considering P as the 
limiting element. By considering K as limiting, the supply of external sources of Mg and P (final Mg:K:P as 1.0:0.5:1.0) 
allowed the recovery of most of the K available. For WS, a selective pretreatment with oxalic acid resulted in an avail-
able Mg:K:P ratio of 0.8:1.2:1.0. Risk of interference by free calcium will exist if the operational parameters are not 
optimized, thus constraining the recovery of K (≤ 51%). A fertilization field trial demonstrated the fertilizing value of the 
recovered PPS with respect to a mineral fertilizer, and the increased risk of soil salinization under a reiterative application 
of processed DE. Scenarios without extra addition of nutrients will introduce an enhanced handling in the current nutri-
ent management planning of the pig farm. On the contrary, the trade of the PPS formed becomes essential when external 
sources of Mg and P were added.

Highlights
	● Precipitation of P, K and Mg downstream an N-removal plant was assessed in a farm.
	● The precipitation process was addressed using denitrified effluent and waste sludge.
	● The precipitated phosphate salt (PPS) was evaluated as a fertilizer in a field test.
	● Nutrient export out of the farm’s productive system is needed when dosing MgO-H3PO4.
	● The trading of the recovered PPS is essential to recover the expense in reagents.

Received: 28 June 2024 / Accepted: 11 November 2024
© The Author(s) 2024, corrected publication 2024

Recovery of Potassium-Rich Struvite in a Pig Farm Downstream a 
Nitrogen Removal Treatment Plant: Technological, Agricultural and 
Economic Assessment

Albert Magrí1  · Emma Company1  · Moises Farrès2 · Jordi Ferrer3 · Elena González4  · Francesc Domingo4  · 
Jesús Colprim1

1 3

https://orcid.org/0000-0002-6993-0746
https://orcid.org/0000-0001-7528-9679
https://orcid.org/0000-0002-4221-9364
https://orcid.org/0000-0001-6814-1860
https://orcid.org/0000-0002-6000-069X
http://crossmark.crossref.org/dialog/?doi=10.1007/s12649-024-02812-w&domain=pdf&date_stamp=2024-12-4


Waste and Biomass Valorization

Introduction

Phosphorus (P) and potassium (K) are two essential nutri-
ents in agrifood producing systems. Currently, the fertil-
izer producers mostly obtain these macronutrients from the 
mining industry as non-renewable resources. The reserves 
of phosphate rock, as the typical source of P [1], and pot-
ash, as the typical source of K [2], are unevenly distrib-
uted across the planet. This uneven distribution leads to 
geopolitical instabilities and large environmental impacts. 
According to the circular economy paradigm, using new 
productive methods for these nutrients based on recovery 
strategies from wastewater and organic by-products such as 
livestock manure [3, 4], can facilitate the implementation 
of more sustainable productive processes at the local scale, 
while simultaneously protecting human health and the envi-
ronment. In this context, the availability of P has received 
considerable attention. As an example, the European Union 
[5] has classified P as a critical raw material, whereas pre-
cipitated phosphate salts (PPSs) recovered from secondary 
sources are typified following the fertilizing products regu-
lation (EU) 2019/1009 [6, 7]. In contrast, K availability has 
received much less attention than that accorded to P, despite 
the small number of existing producers. The need for new 
sources beyond those derived from conventional mines will 
become increasingly apparent in the near future [8, 9]. So 
far, K has been considered, basically, as not recoverable 
from wastewater or similar sources.

Struvite (MgNH4PO4·6H2O; magnesium-ammonium-
phosphate hexahydrate, MAP) precipitation for the simulta-
neous recovery of NH4

+-nitrogen (N) and orthophosphate-P 

(PO4-P: H3PO4 + H2PO4
− + HPO4

2− + PO4
3−) from liquid 

waste streams, as well as its subsequent use as slow-release 
fertilizer, has been proposed profusely in the literature 
[10–13]. However, references to the K-rich struvite “rela-
tives” K-struvite (MgKPO4·6H2O; magnesium-potassium-
phosphate hexahydrate, MPP) [14, 15] and K,Na-struvite 
(Mg2KNa(PO4)2·14H2O; hazenite) [16] are less common. 
K-struvite contains 11.6% P, 14.7% K, and 9.1% Mg on a 
weight basis whereas hazenite contains 11.2% P, 7.1% K, 
4.2% sodium (Na), and 8.8% Mg. Although these phos-
phate salts can be found as high-purity precipitates [17, 18], 
treating wastewater and organic by-products they normally 
occur within a multi-nutrient product [19, 20]. Thus, the 
simultaneous formation of other amorphous/crystalline cal-
cium phosphates (Ca-P) and magnesium phosphates (Mg-P) 
tends to occur [21, 22], negatively affecting the recovery of 
K. The need to reduce the ammonium and inorganic carbon 
contents before crystallizing K-rich struvites determines 
its downstream implementation concerning biological 
treatment for N removal [23]. With the exception of a few 
studies [24, 25], most of the trials conducted on the crystal-
lization and subsequent utilization of K-rich struvites have 
been conducted in lab-scale setups [26–28], and a compre-
hensive evaluation of the fertilizing value of the recovered 
products at field-scale is lacking.

To recover K-rich struvites directly from liquid streams 
it is necessary to work at high pH values (i.e., 9.0‒12.0) 
[29], which is typically achieved by the addition of an alkali 
(e.g., sodium hydroxide (NaOH)). Otherwise, in the case of 
solid-rich streams, it is first necessary to apply an acidifica-
tion step to mobilize P, Mg (and calcium (Ca)) [30]. The 

Graphical Abstract

Keywords  Pilot-scale · Swine slurry · Phosphorus recovery · Potassium recovery · Precipitated phosphate salt · Bio-
based fertilizer

1 3



Waste and Biomass Valorization

addition of an acidifying agent to decrease the pH disrupts 
bonds in mineral and organic compounds. If such acidifying 
agents release Ca-chelating or -binding substances such as 
they do ethylenediaminetetraacetic acid (EDTA) or oxalic 
acid (H2C2O4) [31–33] the Ca interference will no longer 
exist when raising the pH.

The aim of this work is to characterize the production 
of K-rich struvite in a pilot plant (TRL-5) installed in a pig 
farm, downstream of a nitrification-denitrification (NDN) 
treatment unit, using the denitrified effluent (DE) and the 
waste sludge (WS, sludge removed from the NDN bio-
reactor to control the solids retention time (SRT)). The 
experimental performance of the pilot plant is reported. The 
process is characterized by considering P as limiting ele-
ment (pH adjustment) and K as limiting element (magne-
sium oxide + phosphoric acid addition plus pH adjustment) 
when treating DE and by considering Mg as limiting ele-
ment (oxalic acid addition plus pH adjustment of the liquid 
supernatant) when treating WS. Furthermore, a mass bal-
ance and an economic assessment are conducted at the farm 
level. Finally, the fertilizing value of the K-rich struvite pro-
duced is evaluated in a fertilization field trial with a barley 
(Hordeum vulgare L.) crop.

Materials and Methods

Pig Farm, Onsite Slurry Treatment, and 
Characterization of the Resulting Streams

The treatment plant under consideration serves an indus-
trial pig farm (Granges Terragrisa SL) located in the Cata-
lan county of Osona. This region is characterized by a high 
level of pig production, where manure production exceeds 
crop demand. The farm has capacity for rearing aprox. 1300 
sows and 3600 post-weaning pigs, resulting in an estimated 
yearly production of 5900 t of slurry (roughly equivalent to 
18 t of N, 4.5 t of P, and 10 t of K). Regarding slurry treat-
ment, it is initially separated into solid and liquid fractions 
using a screw press. The liquid fraction is subsequently 
treated biologically in a sequencing batch reactor (SBR) 
under intermittent aeration aiming to remove N through 
NDN. The bioreactor is operated according to a hydraulic 
residence time (HRT) of approximately 70 days, SRT of 58 
days and cycles lasting 8 h under 43% time of aeration. The 
DE obtained after sludge settling is stored in an uncovered 
pool before being used for irrigating nearby field crops. 
Otherwise, the excess sludge wasted from the bioreactor 
is stored in a thickening tank before mechanical dewater-
ing using a filter press (Depurdisc, Depurtech SL, Spain) 
running with a cationic polyelectrolyte (Demfloc-1002-C). 
According to this description, the slurry originally produced 

on the farm is currently transformed into three different pro-
cessed streams: slurry solid fraction, dewatered WS and DE 
(Fig. 1).

The typical characteristics of the streams exiting the 
biological treatment (i.e., DE and WS) are given in Com-
pany et al. [26]. The DE has a pH of approximately 8.0, 
with ammonium under detection limits, low alkalinity, but a 
notable electrical conductivity (EC) due to the presence of 
soluble ions (7.2 ± 0.3 dS/m). The K+ content (1.6 ± 0.3 g 
K/L) is high concerning PO4-P and Mg2+, resulting in an 
average Mg2+:K+:PO4-P molar ratio of 1.4:9.5:1.0. Addi-
tionally, the Na+ content is also significant, with an average 
K+:Na+ molar ratio of 1.4. Conversely, the concentration of 
Ca2+ is low (Ca2+:Mg2+ molar ratio averaging 0.2), which is 
favorable for the formation of struvites. Regarding the WS 
in the thickener, the solids content typically ranges from 25 
to 30 g TS/L (TS, total solids), influencing the concentra-
tion of other elements, especially those less soluble. There-
fore, in the case of TK, the concentration reaches a similar 
value to that of the DE. However, in the case of TP, the mea-
sured range is much wider (0.6–1.4 g P/L). A low volatile-
to-total solids ratio of the sludge (0.53 ± 0.03) indicates a 
high degree of mineralization. The concentration of TCa is 
also much higher than that for the DE (ca. 77 ± 20 mg Ca/g 
TS), with an average TMg: TCa molar ratio of 0.5. Thus, the 
TMg:TK: TP molar ratio of the WS averaged 0.7:1.2:1.0, 
which is a much more balanced ratio than in the case of the 
DE, but still not equimolar.

Downstream Crystallization Pilot-Plant and 
Analytical Methods

A remotely controllable crystallization plant was installed 
downstream the NDN-SBR process (Fig.  2). This plant 
basically consisted of a perfectly mixed stirred reactor (vol-
ume: 3 m3; influent flowrate 1.5 m3/h) running in continu-
ous/batch where sodium hydroxide (e.g., NaOH solution at 
25% on weight basis) was added to raise the pH value as 
needed (pH controller installed). Subsequently, the crystals 
formed were agglomerated with a cationic polyelectrolyte 
(Demfloc-1002-C) and separated from the liquid stream 
with a filter press (Depurdisc). The polyelectrolyte solution 
was prepared in-situ prior to its dosage. The liquid stream 
resulting after solid-liquid separation was neutralized with 
sulfuric acid (H2SO4 solution at 50% on weight basis) 
before being transferred to the final storage pond. Concern-
ing the DE, when the crystallization plant was operated 
considering P as the limiting element, the crystallizer ran 
in continuous (HRT of 2 h; mixing speed set to 100 rpm), 
and NaOH was the only reagent added aiming to reach the 
targeted pH-value (11.0‒11.5). When the crystallization 
plant was operated considering K as the limiting element, 

1 3



Waste and Biomass Valorization

decrease the pH down to 4. The WS was then separated in 
solid and liquid fractions using the filter press and the liquid 
fraction was subsequently processed in the crystallization 
pilot-plant (working in continuous with an HRT of 2 h; mix-
ing speed set to 100 rpm). All experiments were carried out 
in triplicates.

Total solids (TS) were determined gravimetrically, 
after sample drying to constant weight at 105 °C. The pH 
(offline) and electrical conductivity (EC) referred to 25 °C 
were measured with pH-meter (mod. sensION + PH3, Hach, 

besides modifying the pH, magnesium oxide (MgO) and 
phosphoric acid (H3PO4) were added as a source of Mg 
and P, respectively, targeting a final Mg:K:P molar ratio of 
1.0:0.5:1.0. The MgO was added first, allowing its hydra-
tion for 15 min before H3PO4 dosage (the crystallizer ran in 
batches of 2.5 h; mixing speed set to 100 rpm). Concerning 
the WS, it was first pretreated with oxalic acid in the thick-
ening tank to solubilize PO4-P and Mg2+ while immobiliz-
ing Ca2+. The oxalic acid was dosed at a rate near 1 mol 
per mol TCa. Sulfuric acid was eventually dosed to further 

Fig. 2  Pilot-plant installed in the farm, downstream the NDN-SBR process, for the recovery of phosphate salts

 

Fig. 1  Slurry production and nutrient mass balance in the pig farm 
under evaluation (Granges Terragrisa SL) [26]. PO4-P concentra-
tion in the denitrified effluent (DE) ranged from 130 to 146  mg/L 
(136 ± 8 mg PO4-P/L) and TP concentration in the waste sludge (WS) 

-thickener- ranged from 563 to 1420  mg/L (1036 ± 436  mg TP/L). 
The Mg2+:K+:PO4 molar ratio in the DE ranged 1.2–1.5:8.6–11.0:1.0 
(mean: 1.4:9.5:1.0). The TMg:TK:TP molar ratio in the WS ranged 
0.7–0.9:0.9–2.1:1.0 (mean: 0.7:1.2:1.0)

 

1 3



Waste and Biomass Valorization

materials considered, including the mineral fertilizer, 
were applied homogeneously by hand to the total surface 
of the corresponding plots. At the end of the barley crop 
cycle, grain yield was determined for each elementary 
plot. Immediately after harvesting, different grain quality 
parameters were determined: humidity, specific weight, 
protein content, and nutrient (N-P-K) content. The gath-
ered data was analyzed with the statistical package SAS 
(SAS Institute Inc., USA). An analysis of variance and 
the Tukey’s test were performed to study the separation 
of means at a significance level of 5%.

Mass Balance and Economic Assessment

Mass balances were performed assuming five main poten-
tial scenarios: (S1) 100% P recovery from the DE as K-stru-
vite; (S2) 100% Mg recovery from the non-dehydrated WS 
as hazenite (with the addition of oxalic acid); (S3) 100% 
K recovery from the DE as hazenite (with the addition of 
MgO + H3PO4); (S4) 100% K recovery from the non-dehy-
drated WS as hazenite (with the addition of oxalic acid 
and MgO + H3PO4); and (S5) 100% K recovery from the 
non-dehydrated WS (with the addition of oxalic acid and 
MgO + H3PO4) and DE (with the addition of MgO + H3PO4) 
as hazenite.

Regarding DE and WS supernatant, NaOH in the crys-
tallization step (pH 11.5) was assumed to be dosed accord-
ing to 1.5 kg/t in S1, 3 kg/t in S2, 3 kg/t in S3 (and S5), 